

EA-100248

CERTIFICADO DE CALIDAD / MILL TEST REPORT



www.prolamsa.com

CLIENTE / SOLD TO	DESTINATARIO/SHIP TO	FACTURA/INVOICE
Plesa Anahuac Y Cias, S.A. de C.V. Plesa Anahuac Y Cias, S.A. de C.V. Av. Valle de las Alamedas No. 66-0 Av. Valle de las Alamedas No. 66-0		352169
San Francisco Chilpan Tultitlan MEX C.P.54940	San Francisco Chilpan Tultitlan MEX C.P. 54940	FECHA/DATE 06/15/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	ANALISIS			%Si	
							%C	%Mn	%P		
25553	10219516-20	0013356382	0013441792	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0780	0.6100	0.0160	0.0080	0.0100
25553	10219516-20	0013356382	0013441790	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0780	0.6100	0.0160	0.0080	0.0100
25553	10219516-20	0013353446	0013441790	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0770	0.6200	0.0140	0.0100	0.0100
25553	10219516-20	0013385815	0013442742	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0760	0.5900	0.0180	0.0190	0.0080
25553	10219516-20	0013353446	0013442004	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0770	0.6200	0.0140	0.0100	0.0100
25553	10219516-20	0013385815	0013442783	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0770	0.5900	0.0180	0.0190	0.0080
25553	10219516-20	0013353446	0013442783	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0770	0.6200	0.0140	0.0100	0.0100
25553	10219516-20	0013385815	0013442737	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0760	0.5900	0.0180	0.0190	0.0080
25553	10219516-20	0013353446	0013442737	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0770	0.6200	0.0140	0.0100	0.0100
25553	10219516-20	0013385815	0013442741	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0760	0.5900	0.0180	0.0190	0.0080
25553	10219516-20	0013385815	0013442738	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0760	0.5900	0.0180	0.0190	0.0080
25553	10219516-20	0013353446	0013441994	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0770	0.6200	0.0140	0.0100	0.0100
25553	10219516-20	0013353446	0013442002	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0770	0.6200	0.0140	0.0100	0.0100
25553	10219516-20	0013353446	0013442003	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0770	0.6200	0.0140	0.0100	0.0100

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	DUREZA/ (HRB)	PROPIEDADES FISICAS/ MECHANICAL		ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
					TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)			
25553	10219516-20	0013356382	0013441792	50	45	33	24	273858	Made in Mexico
25553	10219516-20	0013356382	0013441790	50	45	33	24	273858	Made in Mexico
25553	10219516-20	0013353446	0013441790	50	45	33	24	471208	Made in Mexico
25553	10219516-20	0013385815	0013442742	50	45	33	24	274041	Made in Mexico
25553	10219516-20	0013353446	0013442004	50	45	33	24	471208	Made in Mexico
25553	10219516-20	0013385815	0013442783	50	45	33	24	274041	Made in Mexico
25553	10219516-20	0013353446	0013442737	50	45	33	24	471208	Made in Mexico
25553	10219516-20	0013385815	0013442737	50	45	33	24	274041	Made in Mexico
25553	10219516-20	0013385815	0013442741	50	45	33	24	274041	Made in Mexico
25553	10219516-20	0013385815	0013442738	50	45	33	24	274041	Made in Mexico
25553	10219516-20	0013353446	0013441994	50	45	33	24	471208	Made in Mexico
25553	10219516-20	0013353446	0013442002	50	45	33	24	471208	Made in Mexico
25553	10219516-20	0013353446	0013442003	50	45	33	24	471208	Made in Mexico



www.prolamsa.com

CLIENTE / SOLD TO DESTINATARIO/SHIP TO FACTURA/INVOICE

Plesa Anahuac y Cias, S.A. de C.V. Plesa Anahuac y Cias, S.A. de C.V. 352169
 Av. Valle de las Alamedas No. 66-O Av. Valle de las Alamedas No. 66-O
 San Francisco Chilpan San Francisco Chilpan
 Tultitlan MEX C.P.54940 Tultitlan MEX C.P. 54940

FECHA/DATE
06/15/2017

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	CODIGO/ CODE	DESCRIPCION DEL MATERIAL/ MATERIAL DESCRIPTION	LONGITUD/ LENGTH	%C	%Mn	%P	%S	%Si
25553	10219516-20	0013356382	0013441803	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0780	0.6100	0.0160	0.0080	0.0100
25553	10219516-20	0013356382	0013441795	300294	PC 12.0X3.50 0.1046 CCCSDPR STK 12.000	12000 mm	0.0780	0.6100	0.0160	0.0080	0.0100
25553	10219516-40	0013403941	0013448230	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0800	0.5800	0.0110	0.0070	0.0060
25553	10219516-40	0013403943	0013448230	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0770	0.5700	0.0110	0.0090	0.0050
25553	10219516-40	0013403943	0013448229	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0800	0.5800	0.0110	0.0070	0.0060
25553	10219516-40	0013403941	0013448611	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0540	0.3160	0.0040	0.0040	0.0160
25553	10219516-40	0013345078	0013447671	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0540	0.3160	0.0040	0.0040	0.0160
25553	10219516-40	0013345078	0013447670	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0870	0.6600	0.0090	0.0060	0.0130
25553	10219516-40	0013403939	0013447670	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0890	0.5900	0.0140	0.0040	0.0300
25553	10219516-40	0013396459	0013448097	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0890	0.5900	0.0140	0.0040	0.0300
25553	10219516-40	0013396459	0013448100	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0890	0.5900	0.0140	0.0040	0.0300
25553	10219516-40	0013396459	0013448099	300290	PC 8.00X2.75 0.1046 CCCSDPR STK 8.000	8000 mm	0.0890	0.5900	0.0140	0.0040	0.0300

O.C./ P.O.	PEDIDO/ ORDER	ROLLO/ COIL	LOTE/ PACKAGE	DUREZA/ (HRB)	TENSION/ TENSILE (ksi)	CEDECENCIA/ YIELD (ksi)	ELONGACION/ ELONGATION(%)	ESTANDAR/ STANDAR	COLADA/ HEAT	HECHO / MADE
25553	10219516-20	0013356382	0013441803	50	45	33	24	273858	273858	Made in Mexico
25553	10219516-20	0013356382	0013441795	50	45	33	24	273858	273858	Made in Mexico
25553	10219516-40	0013403941	0013448230	50	45	33	24	173894	173894	Made in Mexico
25553	10219516-40	0013403943	0013448230	50	45	33	24	173896	173896	Made in Mexico
25553	10219516-40	0013403943	0013448229	50	45	33	24	173896	173896	Made in Mexico
25553	10219516-40	0013403941	0013448611	50	45	33	24	173894	173894	Made in Mexico
25553	10219516-40	0013345078	0013447671	50	45	33	24	1705278690	1705278690	Made in Mexico
25553	10219516-40	0013345078	0013447670	50	45	33	24	1705278690	1705278690	Made in Mexico
25553	10219516-40	0013403939	0013447670	50	45	33	24	371858	371858	Made in Mexico
25553	10219516-40	0013396459	0013448097	50	45	33	24	371651	371651	Made in Mexico
25553	10219516-40	0013396459	0013448100	50	45	33	24	371651	371651	Made in Mexico
25553	10219516-40	0013396459	0013448099	50	45	33	24	371651	371651	Made in Mexico